
 

 

THE PROPOSED NANOTECHNOLOGY LABORATORY, WASTE 

WATER TREATMENT PLANT, INCINERATOR INSTALLATION, 

BOILER INSTALLATION, LPG BULK STORAGE AND UNDERGROUND 

FUEL STORAGE TANKS SEIA STUDY REPORT ON PLOT NUMBER 

209/5811, DUNGA ROAD, SOUTH ‘B’ NAIROBI 

 

CERTIFICATION 

 

Certification by the EIA/EA Lead Expert(s) 

 

I hereby certify that this Environmental Impact Assessment (EIA) project report was done under 

my supervision and that the assessment criteria, methodology and content reporting conforms to 

the requirements of Environmental Management and Coordination Act, 1999 and EMCA 

(amendment) 2015 and Provisions of the Environmental Management and Coordination (Impact 

Assessment and Audit) Regulations 2003 which dictate the submission of such an assessment to 
[...]
❖ Maintain a continuous, consistent thermal input rate to the incinerator to the extent possible. 

In municipal solid-waste facilities, optimize mixing of waste in pit  

❖ Optimize furnace operation, including temperature, oxygen concentration, and carbon 

monoxide concentration.  



 

 

❖ Survey furnace emission-control devices and related equipment regularly to ensure that they 

continue to be operative and properly sealed and insulated. 

❖ Select correct type of nitrogen-reducing reagent (either ammonia or urea) and optimize the 

injection rate and location, if add-on of NOx control is required. 

❖ In dry air pollution control systems, optimize flue-gas temperature in control devices (to 

minimize dioxin formation and to maximize condensation and capture of pollutants while 

avoiding gas dewpoint problems. 

❖ Select correct alkaline reagent (e.g., lime slurry, dry lime, Na2CO3 or NaHCO3) to maximize 

absorptive capacity and optimize injection rate and location. 

❖ Optimize type of sorbent (such as carbon) used (to maximize adsorptive capacity) and 

optimize injection rate and location for removal of mercury and dioxins and furans. 

 

❖ Optimize baghouse pressure drop, bag-break detection, wet-scrubber pressure drop, pH, and 

liquid-to-gas ratio. 

❖ Maintain a maximum gas flow-rate limit to ensure adequate residence time in the 

combustion chamber and proper operation of the air pollution control equipment. 

❖ Implement a training and certification program for plant operators. 

 

❖ Inspect and calibrate continuous emission monitors and other process instrumentation. 

 

❖ Adequate operator training and certification is needed with monitoring of performance 

conditions to ensure that emission targets are met. 

 

4.3 Boiler Installation 

A steam boiler using light diesel oil as fuel is to be installed at the KIRDI Techno Centre as a 

tower facility.  The steam produced by the boiler will be discharged into a steam header which is 

a distribution unit. The steam from the header will be directed to various end uses including the 

hot water calorifiers, the Research Laboratories, the restaurant and laundry.  

The steam is directed to calorifiers to generate hot water for the laboratories and the 

accommodation unit.  

Cold water for the boiler is obtained from a high level tank on the roof and is delivered by gravity 

to a feed water tank. The water is then pumped into the boiler which converts it to steam. 

The energy for conversion of water to steam is provided by burning fuel (light oil) in the boiler 

burner. The fuel for the burner is stored in an underground fuel storage tank and pumped to a fuel 

day tank which is located in the boiler room. The fuel at the day tank is fed by gravity into the 

boiler burner for combustion.  



 

 

The steam boiler to be installed is as “IVAR model BHP 800” Rated as follows: 

❖ Nominal capacity-554 kw 

❖ Furnace capacity- 616kw 

❖ Steam production – 800 kg/h 

❖ Maximum Steam operating pressure – 11.8 bar 

❖ Combustion chamber pressure (mbar)- 5 

❖ Water content when full (dm³) – 1280 

❖ Stack connection (mm diameter) – 250 

❖ Steam connection (mm diameter) –50 

❖ Empty weight (kg) - 2550 

4.4 Project Description for Wastewater Treatment Plant 

The proposed project has been designed to treat wastewater from both Nanotechnology laboratory 

and other facilities within KIRDI’s Techno Centre. 

The WWTP will treat effluent from the Nanotechnology centre up to Primary Level to meet discharge 

standards to the public sewer level as per 5th Schedule of the Legal Notice No.120 (EMCA) of 2006. 

This plant is dimensioned to a capacity of 5M3. The waste water from Nanotechnology Laboratory 

will be held in conservancy tank in basement 4 and will be pumped to WWTP plant installed in 3rd 

floor utility room for treatment prior to release by gravity to the main sewer. 

The Waste Water Treatment Plant that will treat all influent waste water from the other sources within 

KIRDI Techno Centre, including all labs, conferencing facilities including all other uses within the 

building to discharge to environment as per 3rd Schedule of the Legal Notice No.120 (EMCA) of 

2006.  

4.4.1 Wastewater Treatment Process 

The wastewater will undergo various stages including Preliminary treatment, primary treatment, 

secondary treatment and tertiary treatment as explained below 

Preliminary Treatment 

Preliminary treatment will involve a number of unit processes to eliminate undesirable characteristics 

of wastewater. Processes include use of screen devices, grit chambers, oil and grease removal tanks, 

pH correction and flow equalization tanks. 

Primary Treatment 

It involves removal of settable solids prior to biological treatment. The general treatment units 

include: 

❖ Flash mixer for coagulation 

❖ Flocculation for flock formation 



 

 

❖ Sedimentation for precipitation 

Secondary Treatment 

Secondary treatment will involve purification of wastewater primarily with dissolved organic 

matter by microbial action. Anaerobic and/or aerobic treatment methods will be used. Chemical 

treatment followed by extended aeration and Sequential Batch Reactor (SBR) will be used at this 

stage 

Tertiary Treatment 

Tertiary treatment will mainly include physical and chemical treatment processes that will be 

used after the biological treatment to meet the treatment objectives. Chlorination will be used at this 

stage. 

i)   Chemical Treatment followed by Extended Aeration 

The physico chemical treatment reduces COD by 60 %, BOD 65% and suspended solids 70 % with 

less power input. The chemical treatment followed by Extended Aeration is suitable for treatment of 

industrial wastewater since the power requirement is less than SBR and MBR processes  and  thus  

recommended  however  TDS  of  treated  effluent  will  be  higher  than prescribed limit if not 

segregated at source. The method is well suited for small and medium size flow. 

ii)  Chemical Treatment followed by Sequential Batch Reactor (SBR) 

The flow scheme of SBR is similar to extended aeration except secondary settling tank is not 

provided. It provides highest treatment efficiency possible in a single-step biological process. Primary 

treated Effluent shall be fed into the Cyclic Activated Sludge/SBR Basins for biological treatment to 

remove BOD, COD and Suspended Solids. These basins work in sequence and influent flow is 

controlled using motorized sluice gates. The C-Tech Basins shall be complete 

with  Single  Stage  Direct  Drive  Centrifugal  Turbo  Blowers,  Diffusers,  Grid  Piping,  Return 

Activated Sludge (RAS) Pumps, Surplus Activated Sludge (SAS) Pumps, Stainless Steel Decanters, 

Auto Valves and PLC. All cycles will be automatically controlled using PLC. Excess sludge at a 

consistency level of 0.8% will be pumped intermittently with the help of SAS Pumps. This can be 

taken further for sludge dewatering or drying as per process requirement. The treated effluent from 

the C-Tech Basins shall be routed to the downstream Tertiary Treatment Units as per specifications 

i.e. chlorination. 

The C-Tech System is operated in a batch reactor mode and this eliminates all the inefficiencies of 

the continuous process. A batch reactor is a perfect reactor, which ensures 100% treatment. Two 

modules shall be provided to ensure continuous treatment. The complete process takes place in a 

single reactor, within which all biological treatment steps take place sequentially. No additional 

Settling Unit or Secondary Clarifier is required. The complete biological treatment is divided into 

Cycles with each Cycle taking 3-4 hours duration, during which all treatment steps take place. A 

basic cycle comprises of the following phases which take place independently in sequence to 

constitute a cycle then gets repeated. 



 

 

❖ Filling 

❖ Aeration 

❖ Settlement 

❖ Decanting 

The basin is filled to a predetermined level then aeration is done for a set duration using 

blowers. After aeration settling occurs under perfect settling conditions. After settlement the 

supernatant is removed by a decanter. A series of basins, in this case 2 No. are provided to conduct 

the phases simultaneously with all sequences contributing to the reaction time for EBPR and 

co-current nitrification/denitrification. 

The Sequential Batch Reactor was selected as the Secondary Treatment for the 10 MLD 

WWTP. 

4.4.2 Tertiary Treatment 

Tertiary treatment will mainly include physical and chemical treatment processes that will be 

used after the biological treatment to meet the treatment objectives. Chlorination will be used. 

❖ Screening (bar, self-cleaning)1 

❖ Pumping/lifting 

❖ Fine screening 

❖ Equalization and sulphide oxidation 

❖ Chemical treatment (coagulation, flocculation) 

❖ Settling 

❖ Settling- primary sedimentation 

❖ Sludge dewatering 

❖ Sludge thickening 

❖ Centrifuge 

The parameters to be closely monitored include COD (Chemical Oxygen Demand), BOD5 

(Biological  Oxygen  Demand),  SS  (Suspended  Solids),TKN  (Total  Kjeldahl  Nitrogen)  and 

Chrome. 

4.4.3 Waste Management 

Sludge Management 

Sludge from Chemical Precipitation 

Chemicals are used in the treatment process and these chemicals determine the properties of sludge. 

If heavy metals are present in industrial wastewater then those heavy metals precipitate along with 

the sludge.  The sludge has 3% to 4% solid content. The sludge will be collected into the sludge sump 

and then pumped to a thickener.  Gravity thickness is proposed to increase the solid content. The 

sludge will then be dried on sludge drying beds or centrifuge. 



 

 

Biological Sludge 

Biological sludge is rich in nutrients such as Nitrogen and Phosphorous and also with valuable 

organic matters.  Sludge conditioning may be proposed to reduce the water content. The sludge from 

extended aeration will be dried on sludge drying beds or dewatered with centrifuge. 

Reuse of Water and By-product Recovery 

Wastewater resulting from the treatment process will be of very high quality and it is recommended 

that the water be harvested and stored in tanks for use in the irrigation of flower beds and other areas 

within the project area. 

Sludge Utilization 

The sludge should be composited or exposed to sunlight before use for killing of unwanted organisms. 

4.5 Diesel Generating Set 

For WWTP and CETP Critical Load such as Area Lighting, Indoor, Outdoor and Control Circuit for 

Switchgear, Control Panel, diesel generating set of adequate capacity considering critical Loads 

will be provided to keep the pumping station working during power failure period. The adequate 

capacity diesel storage tanks are also proposed. The capacity of diesel generating set will be suitable 

to meet the demand of Critical Loads during failure of electrical supply from power Distribution 

Company. 

4.5.1 Illumination and ventilation system 

The internal and external illumination system is proposed to have good visibility in operation and 

maintenance of the pumping plant. The luminous fixtures will be energy efficient. Ventilation system 

for substation building and Sewerage Treatment Plant (STP) building shall be provided as per 

National Building Code. 

4.6 Underground Fuel Storage Tanks 

4.6.1 Construction and Installation Works 

The foundation depth was determined on site on a minimum of 700mm below reduced ground level 

All service pipes will be of a minimum 450mm below reduced ground level. All the constructions will 

be in line with the Kenya Bureau of Standards code of practice. 

Water meters will be to a minimum of 300mm above ground level. All soil vent pipe, waste drain 

pipes passing under the project will be encased in 150mm concrete surround. All reinforced concrete 

works are to be to the exact structural Engineer’s details and specifications. All mechanical works 

will be done by a qualified Mechanical Engineer. All fuel tanks will be checked and tested by a 



 

 

Chemical Engineer. All plumping works and water rectification to be done by a qualified plumber. 

All inspection chambers will be accessible from outside and will be left clean. 

In general, the design of the project has and/will optimize the best use of the available technology to 

prevent or minimize potentially significant environmental impacts associated with the project and to 

incorporate efficient operational controls. 

4.6.2 Project Design 

The design is based on information and consultations with the proponent; the architects, details 

contained in the architectural plans and drawings (of the project) and approvals from relevant 

statutory departments. 

The facility will comprise of the following: 

❖ Forecourt paving: 50mm thick quarry dust blinding on hardcore and fixing of 80mm thick 

precast concrete block paving on 50mm thick sand bed. 

❖ An impermeable concrete surface under the canopy 

❖ A u-shaped drainage tunnel with a steel grill top 

❖ Underground fuel tanks  

❖ Breather points 

❖ A Heavy duty covered man hole for each of the underground tanks 

❖ A steel canopy 

❖ Ribbed concrete finish under the steel canopy 

❖ Pump isles 

❖ Digital fuel pumps 

❖ Associated piping work 

 

  



 

 

4.7 LPG Bulk Storage Tank Installation 

The proposed project will have features such as mounted type 3LPG bullet tanks, loading and off-

loading area, LPG pump compressor and shed. The task will involve 

❖ Excavation through soil to a depth not exceeding 0.8m to hard rock and cart away debris 

❖ Construction of a tank foundation  

❖ Fabrication of loading and offloading area  

❖ Casting a reinforced concrete slab for LPG pump  

❖ LPG piping work 

❖ Painting work 

❖ Purge air from tank and pipelines and commission 

4.7.1 Technology 

The primary technologies used for the design, construction and operation of the LPG storage facility 

include various international code of practice, Standards, Government Acts and Local Authority 

Regulations. In  Kenya there are  a  limited number of regulations covering the technology  to  

be  used  in  the  design,  construction  and  operation  of  LPG  station. Subsequently the country 

relies on international codes of practice, standards and guidelines for the design, construction and 

operation of such facilities. 

The final product after construction phase is LPG storage facility which will comprise of mounded 

3LPG bullet storage tanks, associated Pipe work and a Gas filling area. 

4.8 Sewage Management 

Waste water emanating from the proposed nanotechnology will be managed by first decontaminating 

it. Thereafter, the waste water will be treated in a waste water treatment plant installed in the project 

area as a related facility before establishing the water schedule of the effluent as per the water quality 

regulations 2006 and then directed to the Nairobi Water and Sewarage Company connected sewer for 

common treatment in the holding facility in Ruai. 

4.9 Solid Waste Management 

All solid wastes from the facility will be decontaminated first and hazardous solid wastes shall be 

autoclaved. The facility will have an incinerator for combustion of chemical materials emanating 

from the Biosafety level 4 containment Lab. The proponents will designate a common refuse disposal 

point and provide bins for temporary waste storage of other normal solid wastes. Records of estimates 

of quantities of waste generated and collected will also be maintained. The proponents will also adopt 

a recycle and reuse policy for most of the solid waste that do not pause safety threats to the staff and 

the surrounding environment. What cannot be reused/recycled will be collected by the County 



 

 

Government of Nairobi or other NEMA licensed private waste transporter. Furthermore, segregation 

at the source will be done before the waste is collected and taken to the Dandora land fill or 

incinerated. 